

## Ft. Meade MEDDAC Stocked Medications

Updated 30 July 2009

\*Refer to WRAMC Intranet Formulary <http://www.pharmacyonesource.com/fos/default.asp?L=69216&g=1> for the National Capital Area (NCA) Army Formulary. Any medication on the NCA Army Formulary can be obtained in 3- 5 business days and filled at one of the Ft. Meade MEDDAC Pharmacies.

### ADHD / Stimulant

Dextroamphetamine (Dexedrin) 5mg tab  
Dextroamphetamine (Dexedrin) 5, 10, 15 mg sustained release cap  
Dextroamphetamine and Amphetamine (Adderall) 5, 10, 20mg tab  
Dextroamphetamine and amphetamine (Adderall XR) 5, 10, 15, 20, 25, 30mg cap  
Methylphenidate (Concerta) 18, 27, 36 54mg sustained release  
Methylphenidate (Ritalin or Methylin) 5, 10, 20mg tab  
Methylphenidate SR (Ritalin SR) 20mg tab

### Alcohol Management

Disulfiram (Antabuse) 250mg tab

### Alzheimer's Disease

Donepezil (Aricept) 5, 10mg tab

### Analgesic- Non Narcotic

Acetaminophen rectal supp 120, 650mg  
Acetaminophen tab 325, 500mg  
Acetaminophen 160mg/5ml, 80mg/0.8mg/ml  
Acetaminophen 80mg chewable tab  
Aspirin EC tab 81, 325mg  
Aspirin supp 600mg  
Fioricet tabs  
Tramadol (Ultram) 50mg tab

### Analgesic-Narcotic

Acetaminophen / Codeine 120mg / 12mg per 5ml elixir  
Acetaminophen / Codeine 300mg / 30mg tab  
Acetaminophen/ Oxycodone (Percocet) 325mg /5mg tab  
Acetaminophen / Propoxephene napsolate (Darvocet N-100) 650mg / 100mg tab  
Codeine 30mg tab  
Fentanyl (Duragesic) 25, 50, 75 or 100mcg/hour patch  
Hydrocodone / Acetaminophen 5/500mg tab  
Meperidine (Demerol) 50mg tab  
*\*Avoid use in elderly, renal and liver impaired. Short-term use only (< 24hours)\**  
Midrin 325mg / 65mg / 100mg cap  
Morphine IR 15, 30mg tab  
Morphine (MS Contin) 15, 30, 60, 100mg tab

### Analgesic NSAID

Aspirin EC 81, 325mg tab  
Aspirin 600mg supp  
Aspirin/caffeine/butalbital (Fiorinal) cap  
Choline Mag (Trilisate) 500mg tab

Diclofenac EC (Voltaren) 50mg tab  
Diclofenac / Misopros (Arthrotec) 50mg/200mcg, 75mg/200mcg tab  
Etodolac (Lodine) 200, 300, 400mg  
Ibuprofen (Motrin) 400, 600, 800mg tab  
Ibuprofen 100mg/5ml susp  
Indomethacin (Indocin) 25, 75mg cap  
Meloxicam (Mobic) 7.5, 15mg tab  
Naproxen (Naprosyn) 250, 500mg tab  
Naproxen 125mg/5ml suspension  
Piroxicam (Feldene) 20mg cap  
Salsalate (Disalcid) 500mg tab  
Sulindac (Clinoril) 200mg tab

### Anti-Convulsant

Carbamazepine (Tegretol) 100mg chew  
Carbamazepine 200mg tab  
Carbamazepine 100mg/5mg susp  
Carbamazepine XR 100, 200, 400mg tab  
Divalproex (Depakote) 125, 250,500mg tab  
Divalproex ER 250, 500mg tab  
Divalproex Sprinkles (Depakote) 125mg cap  
Ethosuximide 250mg cap  
Gabapentin (Neurontin) 100, 300, 400 cap, 600mg, 800mg tab  
Lamotrigine (Lamictal) 25, 100, 150, 200mg tab  
Lamotrigine 5, 25mg chew tabs  
Phenobarbital 30mg tab  
Phenobarbital 20mg/5ml elixir  
Phenytoin (Dilantin) 100mg cap  
Phenytoin 50mg chew tab  
Phenytoin 125mg/5ml susp  
Primidone (Mysoline) 50, 250mg tab  
Primidone 250/5ml susp  
Topiramate (Topamax) sprinkle cap 15mg and 25mg  
Topiramate 25, 100, 200mg tab  
Valproate (Depakene) 250mg/5ml syrp

### Antidepressant

Amitriptyline (Elavil) 10, 25, 75mg  
Bupropion (Wellbutrin SR) 100, 150mg  
Bupropion 75, 100mg tab  
Citalopram (Celexa) 20, 40mg tab  
Doxepin (Sinequan) 10, 25, 50mg cap  
Fluoxetine (Prozac) 10, 20mg cap  
Fluoxetine 20mg/5ml  
Fluvoxamine (Luvox) 50, 100mg tab  
Imipramine (Tofranil) 10, 25mg tab  
Nefazodone (Serzone) 100, 200mg tab  
Nortriptyline (Pamelor) 10, 25, 50mg cap  
Paroxetine (Paxil) 10mg, 20, 30, 40mg tab  
Paroxetine 10mg/5ml  
Phenelzine (Nardil) 15mg tab

Sertraline (Zoloft) 25, 50, 100mg tab  
Trazodone (Desyrel) 50, 100mg tab  
Venlafaxine (Effexor XR) 37.5, 75, 150mg

### Antidiabetics:

#### Injectible

#### Insulin

*(Vial = 10mL/vial, Flexpen = 5pens x3mL)*  
Insulin Detemir (Levemir) vial  
Insulin Glargine (Lantus) vial and pen  
Insulin Regular (Novolin R) vial  
Insulin Aspart (Novolog) vial and Flexpen  
Insulin Protamine Aspart/Aspart 70/30 (Novolog 70/30) vial and Flexpen  
Insulin NPH (Novolin NPH) vial  
Insulin NPH/Reg 70/30 (Novolin 70/30) vial

#### Incretin Mimetic

Exenatide (Byetta) 5 and 10mcg pen  
*\*\*TRICARE approved for use as adjunct agent for treatment of Diabetes, NOT covered for weight loss\*\**

#### Oral

#### Alpha-glucosidase inhibitor

Acarbose (Precose) 50, 100mg tab

#### Sulfonylureas

Glipizide (Glucotrol) 5,10mg tab  
Glipizide XL 2.5, 5,10mg tab  
Glyburide (Micronase or Diabeta) 5mg tab  
Glyburide (Glynase) 1.5, 3, mg tab

#### Biguanide

Metformin (Glucophage) 500, 850,1000mg tab  
Metformin XR 500, 750 mg tab

#### Thiazolidinedione

Pioglitazone (Actos) 15, 30, 45mg tab

#### Meglitinide

Repaglinide (Prandin) 0.5, 1, 2mg tab

#### Dipeptidyl Peptidase IV (DPP-IV) inhibitor

Sitagliptin (Januvia) 25, 50, 100mg tab

#### Combination Oral Antidiabetic agents

Pioglitazone / Metformin (Actoplus Met) 15mg/500mg, 15mg/850mg  
Sitagliptin / Metformin (Janumet) 50mg/500mg, 50mg, 1000mg tab

#### Diabetic Miscellaneous / Supplies

Accu-Chek Aviva meter (Second line)  
Accu-Chek Aviva test strips (50/box)  
BD-Ultra Fine 3 pen needles (100/box)  
Glucagon Emergency Kit 1mg inj

## Ft. Meade MEDDAC Stocked Medications

Updated 30 July 2009

\*Refer to WRAMC Intranet Formulary <http://www.pharmacyonesource.com/fos/default.asp?L=69216&g=1> for the National Capital Area (NCA) Army Formulary. Any medication on the NCA Army Formulary can be obtained in 3- 5 business days and filled at one of the Ft. Meade MEDDAC Pharmacies.

### ***Diabetic Miscellaneous / Supplies (cont'd)***

Insulin syringes (31G x 5/16" 0.3ml, 0.5ml;  
Hi-Dose 1ml)

Precision Xtra glucose monitor (\*DoD 1<sup>st</sup>  
line)

Precision Xtra test strips (50/box)

Freestyle Lancets (use w/ Precision  
100/box)

Novofine pen needles (100/box)

SoftClix Lancets (use w/Aviva device)

### **Anti-emetics**

Meclizine (Antivert) 25mg tab

Prochlorperazine (Compazine) 5mg tab and  
25mg supp

Promethazine 12.5, 25mg tab

Promethazine 25mg rect supp

Scopolamine (Transderm-Scop) patch

### **Anti-Infectives:**

#### ***Antibacterials***

Amoxicillin/Clavulonic Acid (Augmentin)  
500mg, 875mg tab

Augmentin 400mg/5ml susp 50ml, 100ml

Augmentin ES 600-42.9/5ml susp

Amoxicillin (Amoxil) 250, 500mg cap,

Amoxicillin (Amoxi) 250mg chew tab

Amoxicillin 125, 250, 400mg/5ml susp

Azithromycin (Zithromax) 250mg tab,

Azithromycin 1g powder pack

Azithromycin 100mg/5ml 15ml and

200mg/5ml susp 15ml, 22.5ml, 30ml

Cefixime 400mg tab

Cefpodoxime (Vantin) 100mg tab

Cefpodoxime 100mg/5ml susp

Cefuroxime (Ceftin) 250mg tab

Cefuroxime 250mg/5ml susp

Cephalexin (Keflex) 250, 500mg cap

Cephalexin 250mg/5ml susp

Ciprofloxacin (Cipro) 250, 500, 750mg

Clarithromycin (Biaxin) 250, 500mg tab

Clarithromycin 250mg/5ml susp

Clindamycin (Cleocin) 150mg cap

Clindamycin 15mg/ml susp

Dicloxacillin (Dynapen) 25mg cap

Doxycycline (Periostat) 20mg tab

Doxycycline (Vibramycin) 100mg cap

Erythromycin 250mg tab

Erythromycin 200mg/5ml susp

Levofloxacin (Levaquin) 250, 500, 750mg

Minocyclin (Minocin) 100mg cap

Moxifloxacin (Avelox) 400mg tab

Nitrofurantoin (Macrobid) 100mg cap

Nitrofurantoin (Macrochantin) 50mg cap

Nitrofurantoin (Furadantin) 25mg/5ml

Penicillin VK (Veetids) 250,500mg tab

Penicillin 250mg/5ml susp 200ml

Sulf/Trimet (Septra) 800/160mg/tab

TMP-SMZ (Septra) 40/200 per 5ml susp

Trimethoprim (Proloprim) 100mg tab

Tetracycline 250mg cap

#### ***Anti-fungals***

Fluconazole (Diflucan) 100, 150mg tab

Grifulvin V 125mg tab

Grifulvin 125/5ml susp

Ketoconazole (Nizoral) 200mg tab

Nystatin 100,000 susp

Terbinafine (Lamisil) 250mg tab

#### ***Anti-malarial***

Chloroquine Phosphate 500mg tab

Hydroxychloroquine (Plaquenil) 200mg  
tab

Primaquin (Primaquine) 26.3mg tab

Mefloquine (Lariam) 250mg tab

#### ***Anti-helminic***

Mebendazole (Vermox) 100mg tab

Albendazole (Albenza) 200mg tab

#### ***Anti-tuberculin***

Ethambutol (myambutol) 100, 400mg tab

Isoniazid 100, 300mg tab

Isoniazide 10mg/ml

Pyrazinamide 500mg tab

Rifampin (Rimactane) 300mg cap

#### ***Anti-viral***

Acyclovir (Zovirax) 200mg cap

Acyclovir 40mg/ml suspension

Valacyclovir HCL (Valtrex) 500, 1000mg

#### ***Anti-protozoal***

Metronidazole (Flagyl) 250mg tab

#### ***Oral Vaccine***

Oral Typhoid Vaccine (*not for deploying  
soldiers*)

#### **Anti-gout**

Allopurinol (Zyloprim) 100, 300mg tab

Colchicine 0.6mg tablet

Probenecid (Benemid) 500mg tablet

#### **Anti -Migraine**

Ergotamine / Caffeine (Cafergot)  
1/100mg

Rizatriptan (Maxalt) 5, 10mg (12/box)

Rizatriptan MLT (Maxalt MLT) 5,  
10mg (12/box)

Sumatriptan (Imitrex) Stat Dose kit, 2  
syringe refills

Sumatriptan nasal spray 20MG (6/box)

Sumatriptan 25mg, 50mg 100mg tab (9/box)

#### **Antineoplastic**

Methotrexate (Rheumatrex) 2.5mg tab

Tamoxifen (Novadex) 10g tab

#### **Antipsychotic**

Aripiprazol (Abilify) 5, 20, 30mg tab

Chlorpromazine (Thorazine) 25, 100mg tab

Fluphenazine (Prolixine) 5mg tab

Haloperidol (Haldol) 1, 5mg tab

Lithium Carbonate (Lithonate) 300mg cap

Lithium Carbonate SR 450mg tab

Olanzapine (Zyprexa) 2.5, 5, 7.5, 10, 15mg tab

Perphenazine (Trilafon) 4mg tab

Quetiapine (Seroquel) 25, 50, 100, 200, 300mg

Quetiapine XR 50, 150, 200, 300, 400mg tab

Risperidone (Risperdal) 0.25, 0.5, 1, 2, 3mg tab

Risperidone 1mg/ml soln

#### **Anxiolytics, Sedatives and Hypnotics**

Buspirone (Buspar) 5, 10mg tab

Chloral Hydrate (Noctec) 500mg/5ml syrup

Clonazepam (Klonopin) 0.5, 1mg tab

Diazepam (Valium) 5mg tab

Hydroxyzine HCL (Atarax) 10, 25mg

Hydroxyzine 10mg/5ml syrup

Lorazepam (Ativan) 0.5mg, 2mg tab

Temazepam (Restoril) 15, 30mg cap

Triazolam (Halcion) 0.25, 1.25mg tab

Zolpidem (Ambien) 5, 10mg tab

#### **Cardiovascular:**

##### ***Ace Inhibitors***

Captopril (Capoten) 12.5, 25, 50mg tab

Lisinopril (Prinivil) 2.5, 5, 10, 20, 40mg

Ramipril (Altace) 1.25,2.5,5,10mg cap

##### ***Alpha<sub>1</sub> Blockers***

Doxazosin (Cardura) 2, 4, 8mg tab

Prazosin (Minipres) 1, 2, 5mg cap

Terazosin (Hytrin) 1, 2, 5mg cap

##### ***Alpha<sub>2</sub>-Adrenergic Blockers***

Guanfacine (Tenex) 1mg tab

##### ***Angiotensin II Receptor Blocker***

Candesartan (Atacand) 4, 8, 16, 32mg tab  
(*Reserved for heart failure, telmisartan 1<sup>st</sup> line  
ARB forHTN*)

Losartan (Cozaar) 25, 50, 100mg tab

(*Reserved for diabetic nephropathy telmisartan  
1<sup>st</sup> line ARB for HTN*)

Telmisartan (Micardis) 20, 40, 80mg tab

(*In combination w/ HCTZ see next page*)

## Ft. Meade MEDDAC Stocked Medications

Updated 30 July 2009

\*Refer to WRAMC Intranet Formulary <http://www.pharmacyonesource.com/fos/default.asp?L=69216&g=1> for the National Capital Area (NCA) Army Formulary. Any medication on the NCA Army Formulary can be obtained in 3- 5 business days and filled at one of the Ft. Meade MEDDAC Pharmacies.

### **Anti-arrhythmic**

Amiodarone (Cordarone) 200mg tab  
Digoxin (Lanoxin) 0.125, 0.25mg tab  
Digoxin 0.05mg/ml elixer  
Flecainide (Tambocor) 100mg tab  
Quinidine sulfate 200mg tab

### **Antihyperlipidemic**

Colestipol HCL (Colestid) 1gm tab  
Ezetimibe / Simvastatin (Vytorin) 10/10,  
10/20, 10/40, 10/80mg tab  
Fenofibrate (Fenoglide only) 40, 120mg tab  
Gemfibrozil (Lopid) 600mg tab  
Niacin Immediate Release 100, 500mg  
Niacin (Niaspan ER) 500, 750, 1000mg  
Pravastatin 10, 20, 40, 80mg tab  
Simvastatin (Zocor) 5, 10, 20, 40, 80mg

### **Beta Blockers**

Atenolol (Tenormin) 25, 50, 100mg tab  
Carvedilol (Coreg) 3.125, 6.25, 12.5, 25mg  
tab  
Metoprolol (Lopressor) 25, 50, 100mg tab  
Metoprolol (Toprol XL) 25, 50, 100, 200mg  
Tab  
Propranolol (Inderal) 10, 20, 40mg tab  
Sotalol (Betapace) 80, 160mg tab

### **Calcium Channel Blockers**

Amlodipine (Norvasc) 2.5, 5, 10mg tab  
Diltiazem (Cardizem) 60mg tab  
Diltiazem ER (Tiazac) 120, 180, 240, 300,  
360mg cap  
Felodipine (Plendil) 2.5, 5, 10mg tab  
Nifedipine (Procardia) 10mg cap  
Nifedipine (Adalat CC) 30, 60, 90mg tab  
Verapamil (Calan) 80mg tab  
Verapamil SR 180, 240mg tab

### **Combination Antihypertensive**

Amlodipine / Benazopril (Lotrel)  
2.5mg/10mg, 5mg/10mg, 5mg/20mg,  
5mg/40mg, 10mg/20mg, 10/40mg cap  
Candesartan / HCTZ (Atacand HCT)  
16mg/12.5mg and 32mg/12.5mg  
Lisinopril / HCTZ (Zestoretic)  
10mg/12.5mg, 20mg/12.5mg, 20mg/25mg  
tab  
Losartan / HCTZ (Hyzaar) 50mg/12.5mg,  
100mg/12.5mg, 100mg/25mg  
Telmisartan / HCTZ (Micardis HCT)  
40mg/12.5mg, 80mg/12.5mg,  
80mg/25mg tab

### **Diuretics**

Furosemide (Lasix) 20, 40mg tab  
Furosemide 10mg/ml soln

HCTZ/Triamterene (Maxzide)  
25mg/37.5mg, 50mg/75mg tab  
Hydrochlorothiazide (HCTZ) 12.5mg cap,  
Hydrochlorothiazide 25, 50mg tab  
Spironolactone (Aldactone) 25mg tab

### **Cardiovascular Miscellaneous**

Clonidine (Catapres TTS) 0.1, 0.2,  
0.3mg/24HR  
Clonidine (Catapres) 0.1, 0.2mg tab  
Digoxin (Lanoxin) 0.125, 0.25mg tab  
Dipyridamole (Persantine) 25, 75mg tab  
Methyldopa (Aldomet) 250mg tab  
Sodium Polystyrene (Kayexalate)  
15gm/60ml suspension

### **Nitrates / Vasodilators**

Hydralazine (Apresoline) 10, 25mg tab  
Isosorbide Mononitrate (Imdur) 30, 60,  
120mg tab  
Isosorbide Dinitrate (Sorbitrate) 10mg tab  
Isosorbide Dinitrate 40mg SR tab  
Nitroglycerine (Nitrostat) 0.4mg SL tab  
Nitroglycerine 0.4mg spray  
Nitroglycerine (Nitro-Bid) 2.5mg cap  
Nitroglycerine (Nitro-Dur) 0.2mg/hr,  
0.4mg/hr, 0.6mg/hr

### **Platelet-Aggregation Inhibitor**

Cilostazol (Pletal) 50, 100mg tab  
Clopidigrel (Plavix) 75mg tab

### **Cough and Cold:**

#### **Antihistamines:**

#### **1st Generation:**

Chlorpheniramine (Chlor-Trimeton) 4mg  
tab  
Chlorpheniramine 2mg/5ml Syrup  
Cyproheptadine (Periactin) 4mg tab  
Diphenhydramine (Benadryl) 25mg cap  
Diphenhydramine 12.5mg/5ml elixer

#### **2nd Generation:**

Cetirizine (Zyrtec) 10mg tab  
(*Second-line use to Claritin; not  
indicated for flight status*)  
Cetirizine (Zyrtec) 1mg/ml syrup  
(*reserved for children <2yrs of age  
only*)  
Fexofenadine (Allegra) 30, 60, 180mg  
tab (*Third-line use to Claritin, Zyrtec*)  
Loratadine (Claritin) 10mg tab (*First-line*)  
Loratadine 5mg/5ml syrup

### **Combination**

Brompheniramine maleate / Pseudoephedrine  
(Bromphed-PD) 6mg / 60mg capsule  
Brompheniramine maleate / Pseudoephedrine  
(Dimetapp) 1mg / 15mg per 5ml  
Pseudoephedrine / Triprolidine (Actifed)  
60mg / 2.5mg tab

### **Cough: Anti-tussive & Expectorants**

Benzonatate (Tessalon) 100mg cap  
Guaifenesin (Mucinex) 600mg tab  
Guaifenesin / Pseudoephedrine (Mucinex D)  
600mg / 60mg tab  
Guaifenesin / Dextromethorphan (Mucinex  
DM) 600mg / 30mg tab  
Guaifenesin / Dextromethorphan (Robitussin  
DM) 100mg / 10mg per 5ml syrup  
Guaifenesin / Codeine (Robitussin AC) 100mg  
/ 10mg per 5ml syrup  
Guaifenesin (Robitussin) 100mg per 5ml

### **Decongestants**

Pseudoephedrine (Sudafed) 30, 60mg tab  
Pseudoephedrine 30mg/5ml

### **Cough and Cold Miscellaneous**

Menthol/Cetylpyridinium (Cepachol) lozenge

### **Dental**

Chlorhexidine rinse 0.12% (alcohol free) rinse  
Sod fluoride (Luride) 2.2mg tab  
Sod Fluoride (MI Paste Plus) 0.2% paste  
Sod Fluoride (Pediaflor) 0.5mg/ml drop  
Sod Fluoride (Prevident) 1.1% gel  
Sod Fluoride (Prevident 5000 PLUS)  
1.1% paste  
Triamcinolone Acetonide (Kenalog) dental  
paste 0.1%

### **Dermatology/Topical Agents:**

#### **Acne**

Adapalene (Differin) cream 0.1%  
Benzoyl Peroxide Wash 5%  
Benzoyl Peroxide gel 2.5, 5%  
Erythromycin (T-Stat) 2% topical pads  
Erythromycin / Benzyl Peroxide (Benzamycin)  
Clindamycin (Cleocin) 1% solution, lotion  
Tretinoin (Retin-A) cream 0.025%, 0.05%  
Tretinoin (Retin-A) gel 0.01%  
**\*\*Tretinoin products are NOT covered for  
indications related to the normal aging  
process (wrinkles, age spots, other cosmetic  
conditions) \*\***

#### **Antibacterial**

Bacitracin Topical Ointment  
Mupirocin (Bactroban) 2% cream, ointment

#### **Antifungal**

## Ft. Meade MEDDAC Stocked Medications

Updated 30 July 2009

\*Refer to WRAMC Intranet Formulary <http://www.pharmacyonesource.com/fos/default.asp?L=69216&g=1> for the National Capital Area (NCA) Army Formulary. Any medication on the NCA Army Formulary can be obtained in 3- 5 business days and filled at one of the Ft. Meade MEDDAC Pharmacies.

Clotrimazole (Lotrimin or Mycelex) 1% cream

Gentian Violet Solution 1% solution

Ketoconazole (Nizoral) 2% cream, shampoo

Nystatin 100,000 U/gm cream

Terbinafine HCL (Lamisil) 1% cream

Tolnaftate (Tinactin) 1% solution

### **Anti-infective Miscellaneous**

Metronidazole 0.75% cream

Metronidazole (Metrogel) 1% gel

Silver Sulfadiazine (Silvadine)

### **Anti-parasitics**

Permethrin (Elmite) 5% cream

Piperonyl/Pyrethrins (RID) 0.3% Shampoo

### **Keratolytic**

Podofilox (Condylox) 0.5% solution

Imiquimod (Aldara) 5% cream

Urea lotion 10% top lotion

Salicylic Acid (Duofilm) 17% liquid

Salicylic Acid Plaster 40% patch

### **Psoriasis**

Calcipotriene (Dovonex) 0.005% cream

Selenium sulfide (selsun) 2.5% shampoo

### **Rectal Preps**

Dibucaine (Nupercaine) 1% oint

Hydrocortisone (Anusol) 25mg supp

Hydrocortisone (Cortifoam) 10% foam

Hydrocortisone (Cortenema) 100mg Enema

Hydrocortisone (Proctofoam / Anusol HC) 2.5% cream

Pramox/Hydroc (Pramosone) 1% cream

Pramox/Hydroc (Proctofoam) 1% foam

### **Steroid - topical**

#### Very High Potency

Clobetasol (Temovate) 0.05% Cream, and ointment

#### High Potency

Betamethasone (Diprosone) 0.05% ointment

Fluocinonide (Lidex) 0.05% Cream and ointment

#### Intermediate Potency

Betamethasone Valerate (Valisone, Beta Val) 0.1% lotion

Flurandrenolide (Cordran) 4mcg/cm tape

Hydrocortisone Valerate (Westcort) 0.2% cream and ointment

Triamcinolone (Kenalog) 0.1% cream

#### Low Potency

Desonide (Tridesilon) 0.05% cream and ointment

Fluocinolone (Synlar) 0.01% solution

Hydrocortisone 1% Cream

### **Antipuritics and Local Anesthetics**

Camphor / Menthol (Sarna) lotion

0.5% / 0.5% topical lotion

Lidocaine (Xylocaine) 5% ointment

Lidocaine 2% oral viscous

Lidocaine 2% topical gel

### **Moisturizing**

Ammonium Lactate (Lac-Hydrin) lotion

Skin cleansing lotion (Cetaphil)

Skin moisturizing (Cetaphil) Cream

Vanicream (Gly Emoll/Benzyl Alc/Pet)

### **Skin & Mucous Membrane Misc.**

Aluminum chloride (Drysol) 2% soln

Capsaicin 0.025% cream

Domeoro powder packets

Fluocinolone acetonide/ Hydroquinone/ Tretinoin (Tri-Luma) 0.01%/4%/0.05% cream

Fluorouracil (Efudex) 5% cream

Hydroquinone (Melquin) 3% soln

Petrolatum 30 gram oint

Pimecrolimus (Elidel) 1% cream

### **Erectile Dysfunction:**

Vardenafil (Levitra) 5,10,20mg tab

**(Quantity limit of 6 tab/month, 18 per 90 day supply)**

### **GI:**

#### **Antacid**

Mag Hydroxide/ Aluminum Hydroxide/

Simethicone (Mylanta) suspension

Magnesium hydroxide (Milk of

Magnesium)

#### **Antidiarrheal**

Bismuth Subsalicylate (Pepto-Bismol) 262mg

Loperamide (Imodium) 2mg cap

#### **Anti-inflammatory (bowel)**

Budesonide SR (Entocort EC) 3mgcap

Mesalamine (Asacol) 400mg tab,

Mesalamine SR (Pentasa) 250mg cap

Sulfasalazine (En-tab) 500mg EC tab

Belladonna/Phenobarb (Donnatal) 16.2mg tab

Belladonna/Phenobarb (Donnatal) 16.2mg/5ml elix

Dicyclomine (Bentyl) 20mg tab

### **Cathartic / Laxative**

Bisacadyl (Dulcolax) 5mg tab

Bisacadyl 10mg rectal supp

Docusate sodium (Colace) 100mg cap

Docusate sodium 20mg/5ml syrup

Electrolyte / Peg-3350 (Colyte) 4000ml

Electrolyte / Peg-3350 (Movi-Prep) 2000ml

Enema, pediatric (Fleet) 67ml

Enema, adult 133ml

Glycerin Supp Pediatric and Adult

Citrate of Magnesium 300ml

Lactulose 10gm/15ml syrup

Mineral Oil

Miralax Powder 527gm/bottle

Psyllium 397gm/bottle

Senna (Senokot) 8.6mg tab

### **Ulcer/Esophagitis**

Cimetidine (Tagamet) 400mg tab

Ranitidine (Zantac) 150mg

Ranitidine 15mg/ml syrup

Esomeprazole (Nexium) 20, 40mg cap

Omeprazole (Prilosec) 20mg cap

### **GI Misc**

Benadryl / Mylanta / Lidocaine (Bemylid) suspension

Belladonna / Phenobarbital / ergotamine

(Bellergal S) 0.2mg / 40mg / 0.6mg tab

Metoclopramide (Reglan) 10mg tab

Metoclopramide 5mg/5ml soln

Misoprostol 100mcg tab

Pancrealipase (Lipram) 4500mg cap

Simethicone (Mylicon) 80mg chew

Simethicone 40mg/0.6ml drops

Sucralfate (Carafate) 1gram tab

### **Hematology**

Dalteparin (Fragmin) 2500 or 5000 IU/0.2ml

Enoxaparin Sodium (Lovenox) 30/0.3ml,

40mg/0.4ml, 60mg/0.6ml, 80mg/0.8ml and

100mg/ml, 120mg/0.8ml and 150mg/ml

syrPentoxifylline (Trental) 400mg tab

Warfarin (Coumadin) 1, 2, 2.5, 5mg tab

### **Hormones:**

#### **Oral Contraceptives**

\*\*see last page for chart\*\*

#### **Hormone Replacement:**

#### **Antispasmodics**

## Ft. Meade MEDDAC Stocked Medications

Updated 30 July 2009

\*Refer to WRAMC Intranet Formulary <http://www.pharmacyonesource.com/fos/default.asp?L=69216&g=1> for the National Capital Area (NCA) Army Formulary. Any medication on the NCA Army Formulary can be obtained in 3- 5 business days and filled at one of the Ft. Meade MEDDAC Pharmacies.

Conjugated Estrogen (Premarin) 0.3, 0.625, 1.25mg tab  
Conjugated Estrogen / Medroxyprogesterone (Premphase) 0.625 CE/ 5mg MP  
Conjugated Estrogen / Medroxyprogesterone (Prempro) 0.3mg/1.5mg or 0.45mg/1.5mg or 0.625mg/2.5mg or 0.625/5mg tab  
Estradiol (Estrace) tablet 1mg tab  
Estradiol (Climara) patch 0.025mg/day, 0.0375mg/day, 0.05mg/day, 0.075 and 0.1mg/day  
Estradiol and Levonorgestrel (ClimaraPro) 0.045mg and 0.025mg /24 h respectively  
Medroxyprogesterone (Provera) 2.5, 10mg tab  
Methyltestosterone / Estrogen (Estratest H.S.) 1.25mg/0.625mg tab

### **Miscellaneous:**

Alendronate (Fosamax) 10, 35, 70mg tab  
Alendronate / Vitamin D (Fosamax D) 70mg/2800IU and 70mg/5600IU  
Clomiphene (Clomid) 50mg tab  
Fortical (Calcitonin) nasal 200IU  
Ibandronate (Boniva) 150mg tab  
Raloxifene (Evista) 60mg  
Risedronate (Actonel) 5, 30, 35mg tab

### **Muscle Relaxant**

Baclofen (Lioresal) 10mg tab  
Chlorzoxazone (Parafon) 500mg tab  
Cyclobenzaprine (Flexeril) 5, 10mg tab  
Methocarbamol (Robaxin) 500mg tab  
Orphenadrine / Aspirin / Caffeine (Norgesic) 25mg / 385mg / 30mg tab

### **Nasal Preparations**

Cromolyn (Nasal crom) 40mg/ml  
Fluticasone (Flonase) 0.05%  
Mometasone (Nasonex) 50mcg  
Oxymetazoline (Afrin) 0.05%  
Saline Nasal Spray

### **Ophthalmics:**

#### **Antibiotic**

Bacitracin ointment  
Erythromycin 0.5% ointment  
Gatifloxacin (Zymar) 0.3% solution  
Gentamicin (Garamycin) 0.3% oint and solution  
Maxitrol (Dexamethasone/ Neomycin/ Polymyxin B) ointment  
Moxifloxacin (Vigamox) 0.5% solution

Neosporin (Neomycin/ Polymyxin B/ Gramicidin) solution  
Polytrim solution  
Sulfacetamide (Sulamyd) 10% oint  
Sulfacetamide and Prednisolone (Blephamide) 10% / 0.2% ointment  
Sulfacetamide and Prednisolone 10% / 0.23% suspension  
Tobramycin (Tobrex) 0.3% solution  
Tobramycin and Loteprednol (Zylet) 0.3% / 0.5% suspension

### **Anticholinergic**

Atropine (Atropsol) 1% solution  
Cyclopentolate (Cyclogyl) 1% solution

### **Antifungal**

Natamycin (Natacyn) 5% solution

### **Antihistamine**

Ketotifen (Zaditor) 0.025% solution  
Olopatadine (Patanol) 0.1% solution

### **Antiviral**

Trifluridine (Viroptic) 1% solution

### **Glaucoma / Intraocular Hypertension**

Betaxolol (Betoptic S) 0.25% suspension  
Brimonidine (Alphagan-P) 0.15%, 0.2% soln  
Dorzolamide / Timolol (Cosopt) 2% / 0.5% soln  
Dorzolamide (Trusopt) 2% solution  
Pilocarpine (Pilocar) 1%, 4% soln  
Pilocarpine HS (Pilopine HS) 4% ophth. gel  
Timolol (Timoptic) 0.25%, 0.5% solution  
Timolol (Timoptic - XE) 0.25%, 0.5% gel  
Latanoprost (Xalatan) 0.005% solution

### **Glaucoma Miscellaneous (ORAL)**

Acetazolamide (Diamox) 250, 500mg  
Methazolamide (Neptazane) 50mg tab

### **Lubricating**

Artificial Tears solution  
Mineral oil / petrolatum ophthalmic oint (Lacrilube)  
Carboxymethylcellulose (Refresh Plus) 0.5% solution  
Carboxymethylcellulose (Celluvisc) 1% solution  
Sodium Chloride (MURO-128) 5% ointment and solution

### **Miscellaneous**

Eye irrigating soln (eye wash)

Lidocaine (Akten) 3.5% gel  
Naphazoline / Pheniramine (Visine-A) solution  
Phenylephrine (Neo-Synephrine) 2.5% solution

### **Steroid / Anti-inflammatory**

Fluoromethalone (FML) 0.1% ointment and solution  
Ketorolac (Acular LS) 0.4% solution  
Ketorolac PF (Acular PF) 0.5% solution  
Prednisolone Acetate (Pred Forte) 1% suspension

### **Otic Preps**

Antipyrine / Benzocaine (Auralgan) Solution 5.4% / 1.4%  
Carbamide Peroxide (Debrox) Solution  
Ciprofloxacin / Dexamethasone (Ciprodex) Suspension 0.3% / 0.1%  
Neomycin / Polymyxin B Sulfate / Hydrocortisone (Cortisporin) 5mg / 10,000 units / 10mg per ml  
Acetic Acid / Aluminum Acetate (Domeboro) Solution 2%  
Ofloxacin (Floxin) Solution 0.3%

### **Parkinson's Disease**

Benzotropine (Cogentin) 0.5, 1, 2mg  
Bromocriptine 2.5mg t  
Amantadine (Symmetrel) 100mg cap  
Amantadine 10mg/ml suspension  
Carbidopa / Levodopa (Sinemet) Immediate release 10/100mg, 25/100mg & 25/250mg tab  
Carbidopa / Levodopa (Sinemet) Controlled release 50/200mg tab  
Trihexyphenidyl (Artane) 2, 5mg tab  
Trihexyphenidyl 2mg/5ml elixer

### **Respiratory:**

#### **Inhaled**

Albuterol HFA inhaler  
Albuterol 0.5% in soln, and 0.083% neb  
Budesonide (Pulmicort-RESP) 0.25mg/2ml and 0.5mg/2ml respule  
Budesonide / Formoterol (Symbicort) 80/4.5 and 160mg/4.5mcg  
Albuterol/Ipratropium (Combivent)  
Cromolyn 800mcg dose inhaler  
Fluticasone (Flovent HFA) 44, 110, 220mcg  
Fluticasone / Salmeterol (Advair) 100/50, 250/50 or 500/50mcg inhaler  
Fluticasone / Salmeterol (Advair HFA) 45mcg/21mcg (eq. to 100/50 diskus) 115mcg/21mcg (eq. to 250/50 diskus) 230mcg/21mcg (eq. to 500/50 diskus)  
Ipratropium (Atrovent) HFA inhaler

## Ft. Meade MEDDAC Stocked Medications

Updated 30 July 2009

\*Refer to WRAMC Intranet Formulary <http://www.pharmacyonesource.com/fos/default.asp?L=69216&g=1> for the National Capital Area (NCA) Army Formulary. Any medication on the NCA Army Formulary can be obtained in 3- 5 business days and filled at one of the Ft. Meade MEDDAC Pharmacies.

### Respiratory (cont'd):

#### *Inhaled(cont'd)*

Ipratropium 0.02% inh Neb  
Mometasone (Asmanex) 110, 220mcg  
Salmeterol (Serevent Diskus) 50mcg inhaler  
Tiotropium (Spiriva) Handihaler 18mcg capsules for inhaler

#### *Miscellaneous Respiratory Systemic*

Albuterol 4mg tab  
Montelukast (Singulair) 10mg tab  
Montelukast 4, 5mg chew tab  
Montelukast 4mg granules  
Theophylline 80mg/15ml  
Theophylline SR 100, 200, 300mg tab

#### *Respiratory devices*

Optichamber  
Optichamber Mask small or medium  
Peak flow meter child or adult

#### *Anaphylaxis Treatment*

Epinephrine (EpiPen and Twinject)  
0.3mg/0.3ml (2 doses/box)  
Epinephrine (EpiPen Jr and Twinject)  
0.15mg/0.3ml (2 doses/box)

### Systemic Steroids

Cortone Acetate (Cortisone) 25mg tab  
Dexamethasone (Decadron) 0.5mg/5ml elixer,  
Dexamethasone 0.5mg and 4mg tab  
Prednisolone 15mg/5mg syrup  
Prednisone (Deltason) 1, 5, 10, 20, 50mg tab

### Thyroid / Anti-thyroid Agents

Levothyroxine (Synthroid) 25, 50, 75, 88, 100, 112, 125, 137, 150, 175, 200mcg  
Propylthiouracil 50mg tab  
Methimazole (Tapazole) 5, 10mg tab

### Urinary / Prostate

Alfuzosin (Uroxatral) 10mg tab  
Finasteride (Proscar) 5mg tab  
Oxybutynin (Ditropan) 5mg tab  
Oxybutynin XL (Ditropan XL) 5, 10, 15mg  
Oxybutynin 1mg/ml syrps  
Phenazopyridine (Pyridium) 100mg tab  
Tolterodine (Detrol LA) 2mg, 4mg cap

### Vaginal Preps:

#### *Antibiotic*

Clindamycin Cream 2%

#### *Hormonal*

Conjugated Estrogens (Premarin)  
0.625mg/g

#### *Antifungal*

Clotrimazole (Mycelex -7) 1%  
Miconazole (Monisat 7) 2%  
Terconazole (Terazol 3) 80mg supp  
Terconazole (Terazole 7) 0.4% cream

#### *Anti-infective Misc.*

Metronidazole (Metrogel) 0.75% vaginal

### Vitamins / Supplements

Ascorbic Acid (Vitamin C) 250, 500mg  
Calcitriol (Rocaltrol) 0.25, 0.5mcg cap  
Calcium / Vitamin D 600/400 Units tab  
Cholecalciferol (Vitamin D3) 400IU tab  
Cyanocobalmin (Vit B-12) 100, 500mcg tab  
Cyanocobalmin 1000mcg/ml injection  
Ergocalciferol (Vitamin D) 50,000 Units cap  
Ferrous Sulfate 325mg tab,  
Ferrous Sulfate 15mg elem FE / 0.6ml  
Folic Acid 1mg tab  
Magnesium oxide 400mg  
Multivitamin liquid (infant formulation)  
Multivitamin tablet without mineral  
Multivitamin tablet with mineral  
Ocuvite Preservision  
Phytonadione (Mephyton) 5mg tab  
Potassium Chloride 10, 20 meq SR tab  
Potassium Chloride 20m/15ml elix  
Prenatal (Plus) Vitamins  
Pyridoxine (Vitamin B6) 50mg tab  
Thiamine HCL (Vit B-1) 50mg tab

## Ft. Meade MEDDAC Stocked Medications

Updated 30 July 2009

\*Refer to WRAMC Intranet Formulary <http://www.pharmacyonesource.com/fos/default.asp?L=69216&g=1> for the National Capital Area (NCA) Army Formulary. Any medication on the NCA Army Formulary can be obtained in 3- 5 business days and filled at one of the Ft. Meade MEDDAC Pharmacies.

Contraceptives	Estrogen / Progestin Component	
Monophasic		
Numerous Generic names (Brand name)	Estrogen	Progestin
<b>Zovia 1/35</b> or Kelnor 1/35 (Demulin 1/35)	EE = 35mcg	Ethinodiol diacetate = 1mg
<b>Norinyl</b> or Necon or Nortrel 1/35 (Ortho-Novum 1/35)	EE = 35mcg	Norethindrone = 1mg
<b>Mononessa</b> or Sprintec (Ortho Cyclen)	EE = 35mcg	Norgestimate = 0.25mg
<b>Microgestin Fe 1.5/30</b> (Loestrin Fe 1.5/30)	EE = 30mcg	Norethindrone acetate = 1.5mg
<b>Low-Ogestrel</b> , Cryselle (Lo/Ovral)	EE = 30mcg	Norgestrel = 0.3mg
<b>Reclipsen</b> or Apri (Desogen or Ortho Cept)	EE = 30mcg	Desogestrel = 0.15mg
Nordette, Quasense, Portia, Jolessa ( <b>Levora</b> or Levlen)	EE = 30mcg	Levonorgestrel = 0.15mg <i>(equivalent to hormones in Seasonale - order 4 packs instruct patient to take active tablets for 4 months, then 1 week of placebo to allow for menses)</i>
<b>Yasmin</b> (brand name preferred product)	EE = 30mcg	Drospirenone = 3mg
<b>Sronyx</b> , Aviane, Levlite, Lutera or Lessina (Alesse)	EE = 20mcg	Levonorgestrel = 0.1mg
<b>Microgestin Fe 1/20</b> or Junel Fe (Loestrin Fe 1/20)	EE = 20mcg	Norethindrone acetate = 1mg
<b>Yaz</b> (brand name only)	EE = 20mcg	Drospirenone = 3mg
Tiphasic		
<b>Necon</b> or Nortrel 7/7/7 (Ortho Novum 7/7/7)	EE = 35mcg	Norethindrone acetate = 0.5/0.75/1mg
<b>Trivora</b> or Enpresse (Triphasil or Tri-Levlin)	EE = 30/40/30mcg	Levonorgestrel = 0.05/0.075/0.125mcg
<b>Tri-Nessa</b> or Tri-Previfem (Ortho-TriCyclen)	EE = 35mcg	Norgestimate = 0.18/0.215/0.25mg
<b>Ortho-Tri-Cyclen LO</b> (brand name only)	EE = 25 mcg	Norgestimate = 0.18/0.215/0.25mg
Progestin Only		
Nora-BE, <b>Nor-QD</b> , Errin, Camilla or Camilla (Ortho Micronor)	None	Norethindrone 0.35mg
Depo-Provera <i>Not recommended as first-line due to concerns of bone loss</i>	None	Medroxyprogesterone 150mg/ml
Alternate / Miscellaneous Formulations		
<b>NuvaRing</b> <i>May not be a good option for deploying soldiers. Product must be used w/in 4 months if stored outside of refrigerator, if refrigerated good until manufacturer expiration date. Soldiers w/ APO address may obtain refills via Tricare Mail Order (registration needed, refills may be transferred, no co-pay for active duty soldiers). Complete details for mail order available at: <a href="http://www.express-scripts.com/custom/dod/ben_message/">http://www.express-scripts.com/custom/dod/ben_message/</a></i>	EE = 0.015mg/day	Etonogestrel 0.12mg/day (3-week duration)
<b>Ortho Evra Patch</b> Caution thrombotic risk, provider patient education	EE = 20mcg/day	Norelgestromin: 150mcg/day
Levonorgestrel (Plan B)	0.75mg tablet	

**Bolded items are preferred products that Ft. Meade MEDDAC pharmacy should stock, other names non-bolded may be what patient has gotten if from civilian sector or if preferred produce was not available from pharmacy supplier.**